ITEM PART # | DESCRIPTION
|
350550 | GF 3 BV Allagash, MB
350555 | GF 3 BV Allagash, Iron
350551 GF 3 BV Allagash, BB
350552 GF 3 BV Allagash, IV
350553  GF 3 BV Allagash, GN
ACCESSORIES
154375 Conversion Kit to NG
154348 Conversion Kit to LPG
129161 Blower Kit
129176  Blower Snapstat (1/2 inch, 200-20, old style )
155392 'Blower Retro Kit
220617  Snapstat, Retro Kit (3/4 inch, 120-10, current style )
154370 Blower Mounting Kit
129330 Hi/Low/ Off Blower Switch
129174  Screen
750304 Floor Bracket Kit
154376  High Altitude Kit NG
750305P High Altitude Kit LPG
10406592  Top Cover Matte Black (for rear exit stove)
10406585 Top Cover Iron Paint (for rear exit stove)
10406527  Top Cover Blue black (for rear exit stove)
10406532 Top Cover Ocean Green (for rear exit stove)
10406529  Top Cover Ivory (for rear exit stove)
10406536  Top Cover Indigo Blue (for rear exit stove)
1 10390392  Left Door, MB
10390385  Left Door, Iron
10390327 | Left Door, BB
10390329  Left Door, IV
10390332 Left Door, GR
10390336 |Left Door, IB
2 10390492  Right Door, MB
10390485 Right Door, Iron
10390427 |Right Door, BB
10390432 |Right Door, GR
10390436 |Right Door, IB
3 10390192 Front Panel, MB
10390185 Front Panel, Iron
10390127 Front Panel, BB
10390129 Front Panel, IV
10390132  Front Panel, GR
10390136 Front Panel, IB
4 10203292 |Side Panel, MB
10203285 |Side Panel, Iron
102033  Side Panel, BB
102246  Side Panel, IV
10203232 Side Panel, GR
103128  Side Panel, IB




ITEM PART # DESCRIPTION

5 10390292 Top, MB

10390285 Top, Iron

10390227 Top, BB

10390229 |Top, IV

10390232 Top, GR

10390236 Top, IB

6 10390092 |Bottom Plate, MB

10390085 | Bottom Plate, Iron

10390027 Bottom Plate, BB

10390029  Bottom Plate IV

10390032 Bottom Plate, GR

10390036 | Bottom Plate, IB

7 10192592 Leg Single, MB

10192585 |Leg Single, Iron

101966  Leg Single, BB

102251 LegSingle, IV

10192532 | Leg Single, GR

103123 LlegSingle, IB

12931692 Glass Frame

9 125960 Door Pins
10 129135 Glass Clips
11 154984  Glass w/ gasket

" 129113  |Glass Panel Only

g 129124  Gasket Only (7/16 tadpole) 5ft (per ft)
12 129122 Log Set

13 154990  Burner Tube
14 129132  Log Support
15 129320  Air Divider
16 129109 Air Deflector
17 12931092 Exhaust Baffle

18 129180  Firebox

> 129149 Latch Keeper

19 129313 Heat Exchanger Gasket
20 129186  Heat Exchanger

21 129184 Draft Hood, Lower
22 129185 Draft Hood, Upper
23 129189 Flue Starter Collar

24 12918392 |Cover Plate Draft Hood

25 12917992 |Rear Shroud

26 220916  Spill Switch

4 154350  Wiring Harness-spill switch
27 12914892  Box, On/Off/T-Stat

5 129153  On/Off Switch Only
28 129175  Reflector Shield
29 12910692 Valance

. 154319 Wiring Harness

30 154346  Spud Plate Assembly NG

. 129128  Orifice Holder

* 129152  |Jam Nut for Holder

* 129471  |Pilot Assembly NG




ITEM PART# DESCRIPTION

220384  |Pilot Hood Only, pop top pilot assembly

* 129116 Gasket Pilot Assembly
i 129472  Pilot Orifice NG
‘ 129473 Pilot Orifice LPG
* 129446  |Pilot Line
. 129766  Thermocouple
" 3094527  Thermopile
* 129765  Electrode w/wire
* 129114 ‘Burner Orifice NG 3/32
= 3096145 Burner Orifice LPG #54
e 3902573 Ingnitor Button
* 3902576  |Ignitor Bracket
* 3902159  Valve NG
3902160 Valve, LPG
. 129129 Brass Elbow
9 154372 Main Gas Line(complete)
? 129463 Ferrule (2) ea.
129464 Nut (2) ea.
* 129154 Terminal Block

129123 Embers

Hardware

117117 Leg Bolts M6 x 20

120004  Washer for Leg Bolts

117117 Bolt-Side Wall to Front M6 x 20

117117 Bolt-Front to Base M6 x 20

120004  |Washer-Side to Front

120004  Washer-Firebox to Base

117910  Nut-Firebox to Base

117130 Side Clip Bolts M6 x 12

117130 Door Clip Bolts M6 x 12

117917  Valance Screws (#10x1/2)

117588  Door Washers

154374  Wire 35" Spill Switch

129470  Cover, Reflector Plate






